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CERTIFICATE NO.: E201205-0130-001239(5007927) CERTIF I CATES

L/C No. (P/0 No.) : 1103096734

A E 3 ’ . A ' > 2 9 :
COMMODITY : H.F.W_STEEL-PIPE e se H SxGAH Steel S?rp CUSTOMER : - PLESA
AETdA ' (F)AMl o M B F & A o
SPECIFICATION *: AP 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER ™ :* DUFERCO SA
: POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. ?YP% x B A % . % QUANTITY o 9
NO. | (BATCH NO.) - ORDER.SIZE B2 .4 o] FZ/T) REMARK
R e : PCS TOTAL LENGTH WEIGHT .
5469929 '
1 011 BBE 14" X SCH40 . X 6.120 M ~ .46 281.520 M 26.547
© |(STHa301160) : , NACE MR 0175 . _
o O
ORt i J AL
mvoRosTATIC | N | VD F|s|c|ru|B|D|c|F|F|rRF]| 2z coating CHEMICAL COMPOSITION(%) ‘ : TENSILE TEST npact
TEST FI|L|B|OlEA|E|R|R|L|LIEL TEST (Gage Length : 50mm) (T |uaro-| mmaT
DiSM{A|OIM|SGIN|T|UlAlA|VA , P | e
" HEAT NO ssec) k|1 |VE|T|E]R SR DRI R SR ET vercer of| 2 20 |cfsi|m|p|s |cafnice|wo| v m|ri| |omo|D|IENSIE | YiELD | B.L |ENE- SR TEST | MENT
NO. | (BATCH NO.) E L? g & H}‘ g g E Eﬁ ZINC_CIOI\%‘é & II{ STRENGTH | STRENGTH RGY | AREA
psi | UlU|go|T $I0s 1 c.s{aLkf 2 3 |2i2]2]2]3]3]3] [c2 % mB | oy
— 1 N[N 0 M N - ; R
Tl G N {causs| =3 G #4 [ +5 [ +6 7 +g|*g|  Psi P51 1510 Jould % *11
NE| 30| MAX | 26 120 | 30| 30 |40}40|40| 15|80 1 99
SPEC o MIN 60200 - | 35500
1] sq69929 1340 |.6] 6|6 {e G H. 17| 1} 76 [ 15[ 4 30
(SIM4301160) P16 2:|:75+)16| 3 (2|12 |ml1|1]2] |20|T| 60320 | 54380 | 38 84| .6
. P.oj16| 2 |:75:|16| 3 |2|1]|2|m|1|1|2!l |20|w]| 74830
R HE e o - meommems
* H * g e cam rasonic es :
'(I)‘ gelf,er To-| B.| - *6-H:Heat (Ladle): Analysis; P:Product Analysis #7-2:X100, :3:X1000 *8-C2" CHMn/6+(CrMotV) /5+(Ni+Cu)/15 ISSUED ACCORDING TO EN 10204 3.1
E thers % *9-T:Base Metal Transverse, W:Weld Part Transverse #10-E.L:Elongation #11-S.N:Seam Normalizing *G:GOOD - *Tr Trace (1S0_10474 3.1.B)
; - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WiTH ABOVE
Surveyor : , SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY . Z {
AND/OR MONETARY PROBLEMS. FURTHERM( ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES M. \‘7-




